DIAMO. TURISTA
PARTS CATALOG

Second Edition March 2008




o

Copyright © 2004-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.

The information and diagrams included in this catalog are the exclusive property of LS MotorSports, LLC
and may not be reproduced in any media without the express written consent of LS MotorSports, LLC.

For more information contact:

LS MotorSports, LLC

10215 S Sam Houston Pkwy W, Suite 100
Houston, TX 77071

281-277-6140




wn. PIAMOUS A com

Copyright © 2004-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.

CONTENTS
PAGE

© 00 N O O

N
o

12
13
14
15

TITLE

DOCUMENTS

FRAME

FENDER

SIDE COVER

REAR ARM SUSPENSION

STEERING (COVERED HANDLEBARS)
STEERING (COVERED HANDLEBARS)
STEERING (OPEN HANDLEBARS)
STEERING (OPEN HANDLEBARS)
FUEL TANK

SEAT



16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

SEAT

STEERING HANDLE (COVERED HANDLEBARS)
STEERING HANDLE (OPEN HANDLEBARS)
FRONT WHEEL

REAR WHEEL

FRONT BRAKE MASTER CYLINDER
FRONT BRAKE CALIPER AND DISC

REAR BRAKE

LEG SHIELD (TALL WINDSHIELD)

LEG SHIELD (TALL WINDSHIELD)

LEG SHIELD (SHORT WINDSHIELD)

LEG SHIELD (SHORT WINDSHIELD)
FLOORBOARD

FLOORBOARD

METER



31
32
33
34
35
36

FLASHER LIGHT
HEADLIGHT
TAILLIGHT
ELECTRICAL 1
ELECTRICAL 2
ACCESSORIES






DOCUMENTS

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0001 OWNERS MANUAL 1
2 05-028-0002 PARTS MANUAL 1
3 05-028-0003 SERVICE MANUAL CD 1




FRAME

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0101 40101 [FRAME 1
2 05-028-0102 40102 [ENGINE BRACKET COMP 1
3 05-028-0103 40103 [ENGINE STAY 1
4 05-028-0104 40104 (BOLT M10X1.25X245 1
5 05-028-0105 10117 |WASHER 10 3
6 05-028-0106 10015 |NUT M10X1.25X120 1
7 05-028-0107 10153 |BOLT M10X1.25X120 2
8 05-028-0108 10136 |NUT M10X1.25 2
9 05-028-0109 10154 |BOLT M10X1.25X45 1
10 05-028-0110 40110 [STAY 1
11 05-028-0111 10148 |BOLT M8X16 2
12 05-028-0112 40112 [FUEL TANK PROTECTOR 1
13 05-028-0113 10148 |BOLT M8X16 4
14 05-028-0114 40114 [LEFT FOOTPLATE BRACKET 1
15 05-028-0115 10140 |BOLT M6X12 6
16 05-028-0116 40116 [RIGHT FOOTPLATE BRACKET 1
17 05-028-0117 10080 |NUT M8 1







FENDER

FIG 2

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0201 40201 |FENDER FRONT - PAINTED 1
2 05-028-0202 40202 |SCREW M6 2
3 05-028-0203 40203 |BOLT M6 2
4 05-028-0204 40204 |CABLE HOLDER 1
5 05-028-0205 40205 |FRONT BASE-PROTECTIVE COVER 1
6 05-028-0206 10140 (BOLT M6X12 2
7 05-028-0207 10088 (WASHER BASED BOLT 2
8 05-028-0208 10052 [TAPPING SCREW ST4.8X13 1
9 05-028-0209 40209 |SPRING NUT 1

10



™

11




SIDE COVER

FIG3

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0301 40301 |LEFT COVER - PAINTED 1
2 05-028-0302 10052 |TAPPING SCREW ST4.8X13 34
3 05-028-0303 40303 [CENTER COVER 1
4 05-028-0304 40304 |REAR COVER - PAINTED 1
5 05-028-0305 40305 |LEFT SPONGE COVER 1
6 05-028-0306 40306 |SPRING CLIP 6
7 |05-028-0307 40307 |RIGHT COVER 1
8 05-028-0308 23028 [PIPE 1 1
9 05-028-0309 40308 |PIPE 2 1
10 05-028-0310 10088 |WASHER BASED BOLT M6X20 1
11 05-028-0311 40311 |RIGHT COVER SPONGE 1
12 05-028-0312 40312 |COOLANT RECOVERY TANK 1
13 05-028-0313 40313 |LEFT PROTECTIVE BAR - PAINTED 1
14 05-028-0314 22926 (CAP 1
15 05-028-0315 22924 (CLIP1 1
16 05-028-0316 40316 |CLIP2 1
17 05-028-0317 40317 |RIGHT PROTECTIVE BAR - PAINTED 1
18 05-028-0318 40318 |GROMMET 1
19 05-028-0319 40319 |REAR REFLECTOR ASSY 1
20 05-028-0320 TURISTA EMBLEM (NOT PICTURED) 2

12




REAR ARM.SUSPENSION

\LZ A
pa

ey
[=]

F—

=)

@@

[+ ?
S

FIG 4

REF. No.|PART NUMBER] CODE DESCRIPTION QTY
1 05-028-0401 40401 |REAR ARM ASSY 1
2 05-028-0402 40402 |REAR SHOCK ABSORBER BUSH 1
3 05-028-0403 10155 |BOLT M8X70 2
4 05-028-0404 40404 |OIL SEAL 28 35 4 1
5 05-028-0405 40405 |OIL SEAL 26 42 8 1
6 05-028-0406 40406 |COLLAR 1
7 05-028-0407 10143 |BEARING 1
8 05-028-0408 40408 |COLLAR 1
9 05-028-0409 40409 |REAR SHOCK ABSORBER ASSY 2
10 05-028-0410 10176 |UP BOLT M10X1.25 2
11 05-028-0411 10117 |WASHER 10 2
12 05-028-0412 10156 |DOWN BOLT M8X30 2

13




STEERING (COVERED HANDLEBARS)

FIG5

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0501 40501 |FRONT FORK ASSY 1
2 05-028-0502 40502 |RIGHT FRONT SHOCK ABSORBER 1
3 05-028-0503 40503 |LEFT FRONT SHOCK ABSORBER 1
4 05-028-0504 40504 |RING 2
5 05-028-0505 40505 |OIL SEAL 2
6 05-028-0506 40506 (BOLT 2
7 05-028-0507 40507 |DUST SEAL 2
8 05-028-0508 40508 [INNER TUBE COMP 1 2
9 05-028-0509 40509 [CYLINDER COMP FRONT FORK 2
10 05-028-0510 40510 |SPINDLE TAPER 2
11 05-028-0511 40511 |UNDER BRACKET COMP 1
12 05-028-0512 40512 |SEAL STEERING 1

14




22

STEERING (COVERED HANDLEBARS)

31

.o
D

27 0
. |
|
|
|
| 2
| E

24,@

—

FIG 5 CONT

13 05-028-0513 40513 |SPRING FRONT FORK 2
14  [05-028-0514 40514 |O-RING 2
15 05-028-0515 40515 |GASKET 2
16 05-028-0516 40516 |BOLT CAP 2
17 05-028-0517 40517 |BOLT HEXAGON SOCKET HEAD 2
18 05-028-0518 10149 (BOLT FLANGE 4
19 05-028-0519 40519 |WASHER OIL SEAL 2
20 05-028-0520 40520 |CAP AIR VALVE 2
21 05-028-0521 40521 |RING SNAP 2
22 05-028-0522 10145 [BEARING 32007 1
23 05-028-0523 10146 [BEARING 32005 1
24  |05-028-0524 40524 |NUT 3
25 05-028-0525 10162 (WASHER SPECIAL 1
26 05-028-0526 40526 |COVER BALL RACE 2 1
27 05-028-0527 40527 |HOLDER HANDLE LOWER 1
28 05-028-0528 10174 [KEY WOODRUFF 1
REF. No.|PART NUMBER| CODE DESCRIPTION T
29 05-028-0529 40629 [NUT M20X1.5 1
30 05-028-0530 40630 [HOLDER HANDLE UPPER 2
31 05-028-0531 10114 |BOLT SOCKET HEAD 4
32 05-028-0532 40632 |HOLDER BRAKE HOSE 1
33 10150 |BOLT. FLANGE 1

15




e e e

loTy]

DESCRIPTION

[REF. No.|PART NUMBER| CcODE |

FIG 5A

STEERING (OPEN HANDELBARS)

16



]

g

iy

RN

Y@é@@@i@@

1 05-028-05A01 40501 |EFRONT FORK ASSY 1
2 05-028-05A02 | 40502 [RIGHT FRONT SHOCK ABSORBER ASSY 1
3 05-028-05A03 | 40503 [LEFT FRONT SHOCK ABSORBER ASSY 1
4 05-028-05A04 | 40504 [RING 2
5 05-028-05A05 | 40505 [OIL SEAL 2
6 05-028-05A06 | 40506 [METAL SLIDE 1 2
7 05-028-05A07 | 40507 [DUST SEAL 2
8 05-028-05A08 | 40508 [INNER TUBE COMP 2
9 05-028-05A09 | 40509 [CYLINDER COMP FRONT FORK 2
10 05-028-05A10 | 40510 [SPINDLE TAPER 2
11 05-028-05A11 | 40511 [UNDER BRACKET COMP 1
12 05-028-05A12 | 40512 [SEAL STEERING 1
13 05-028-05A13 | 40513 [SPRING FRONT FORK 2
14 05-028-05A14 | 40514 [O-RING 2
15 05-028-05A15 | 40515 [GASKET 2
16 05-028-05A16 | 40516 [BOLT CAP 2
17 05-028-05A17 | 40517 [BOLT HEXAGON SOCKET HEAD 2
18 05-028-05A18 10149 |BOLT FLANGE 4
19 05-028-05A19 | 40519 [WASHER OIL SEAL 2
20 05-028-05A20 | 40520 [CAP AIR VALVE 2
21 05-028-05A21 | 40521 [RING SNAP 2
22 05-028-05A22 10145 |BEARING 32007 1
23 05-028-05A23 10146 |BEARING 32005 1
24 05-028-05A24 | 40524 [NUT 3
25 05-028-05A25 10162 |WASHER SPECIAL 1
26 05-028-05A26 | 40526 [COVER BALL RACE 2 1
27 05-028-05A27 |40527a|HOLDER HANDLE LOWER 1

17




18



STEERING (OPEN HANDLEBARS)

_—— e —— =

FIG 5A CONT

g

( @@%Q@c

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
28 05-028-05A28 | 10174 |KEY WOODRUFF 1
29 05-028-05A29 | 40629 |NUT M20X1.5 1
30 05-028-05A30 | 40630 |HOLDER HANDLE UPPER 2
31 05-028-05A31 | 10114 |BOLT SOCKET HEAD 4
32 05-028-05A32 | 40632 |HOLDER BRAKE HOSE 1 1
33 05-028-05A33 | 10150 |BOLT FLANGE 1
34 |05-028-05A34 | 10181 |SCREW M5X12 4
35 05-028-05A35 | 40635 |PLUG 1

19



20




FUEL TANK FIG7 REF. No.|PART NUMBER| CODE DESCRIPTION

QO
<

05-028-0701 40701 |FUEL TANK COMP

05-028-0702 40702 |CAP ASSY

05-028-0703 10151 (BOLT M6X12

05-028-0704 10103 [NUT M6

05-028-0705 40705 |PIPE 1

05-028-0706 40706 |CLIP 1

05-028-0707 40707 |CLIP 2

05-028-0708 40708 |FUEL PUMP

Ol |IN[O|O|R|WIN]|F

05-028-0709 40709 |PIPE 2

10 05-028-0710 40710 |CLIP 3

11 05-028-0711 40711 |FUEL FILTER

12 05-028-0712 40712 |CLAMP

13 05-028-0713 10151 [BOLT M6X12

14 05-028-0714 40714 |FUEL TANK BRACKET

15 05-028-0715 40715 |DOWN SPACER

16 05-028-0716 40716 |ADIABATIC RUBBER

17 05-028-0717 40717 |OVERFLOW CONTAINER

18 05-028-0718 10052 [TAPPING SCREW ST4.8X13

19 05-028-0719 40719 |DUST SEAL

20 05-028-0720 40720 |OVERFLOW PIPE

21 05-028-0721 40721 |UP SPACER

22 05-028-0722 40722 |UP ADIABATIC MAT

23 05-028-0723 40723 |DOWN ADIABATIC MAT

NN R N RN Y R R

21






SEAT

FIG 8

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-0801 40801 |[FRONT SEAT ASSY 1
2 05-028-0802 40802 [FRONT SEAT COVER 1
3 05-028-0803 40803 [REAR SEAT ASSY 1
4 05-028-0804 40804 [REAR SEAT COVER 1
5 05-028-0805 40805 [SPONGE 1
6 05-028-0806 10011 |WASHER 6 2
7 05-028-0807 10126 |NUT M6 2
8 05-028-0808 40808 [BOX 1 COVER ASSY 1
9 05-028-0809 10004 |NUT M6 1
10 05-028-0810 40810 [NYLON AGRAFFE 1
11 05-028-0811 40811 [NUT M6 4
12 05-028-0812 40812 [SPACER 4
13 05-028-0813 40209 [SPRING NUT 2
14 05-028-0814 40814 (PIN 1
15 05-028-0815 40815 [REAR LUGGAGE ASSY 1
16 05-028-0816 40816 [REAR LUGGAGE LAMP ASSY 1
17 05-028-0817 40817 [REAR LUGGAGE BULB 1
18 05-028-0818 40818 [REAR LUGGAGE LAMP SPINGE 1
19 05-028-0819 40819 |BOLT M6X16 10
20 05-028-0820 10052 |TAPPING SCREW ST4.8X13 4
21 05-028-0821 40821 [SMALL COVER 1
22 05-028-0822 40822 (RUBBER PLUG 1
23 05-028-0823 40823 [REAR LUGGAGE BRACKET 1
24 05-028-0824 40824 [REAR LUGGAGE BRACKET SPACER 4

23




SEAT

FIG 8 CONT

25 05-028-0825 10079 |NUT M8 4
26 05-028-0826 40826 |MUD GUARD 1
27 05-028-0827 40827 |LUGGAGE COMP LINER 1
28 05-028-0828 40828 [BACKREST FRAME - PAINTED 1
REF. No.|PART NUMBER| CODE DESCRIPTION QTY
29 05-028-0829 40929 |BOLT M8X25 6
30 05-028-0830 40930 |PLUG 8
31 05-028-0831 10168 |WASHER 8 4
32 05-028-0832 40932 |SEAT HINGE STRUT 1
33 05-028-0833 40933 |CLIP 1
34 05-028-0834 40934 |REAR FENDER 1
35 05-028-0835 40209 [SPRING NUT 2
36 05-028-0836 40936 |BACKREST FRAME SPACER 2
37 05-028-0837 40937 |RUBBER STOPPER 1
38 05-028-0838 40938 |SEAT LATCH 2
39 05-028-0839 40939 |[BACKREST 1
40 05-028-0840 40940 [SEAT LATCH CABLE 1
41 05-028-0841 10153 |SCREW M4X8 1
42 05-028-0842 10125 |SCREW M8X40 2
43 05-028-0843 40943 |BACKREST BRACKET 1
44 05-028-0844 40944 |TOOL PACK 1

24




STEERING HANDLE (COVERED HANDLEBARS)

FIG 10

REF. No.|PART NUMBER] CODE DESCRIPTION QTY
1 05-028-1001 41001 |HANDLE COMP. 1
2 05-028-1002 41002 |[LEFT GRIP 1
3 05-028-1003 41003 |RIGHT GRIP 1
4 05-028-1004 41004 [GRIP END. 2
5 05-028-1005 41005 |THROTTLE 1 CABLE 1
6 05-028-1006 41006 |THROTTLE 2 CABLE 1
7 05-028-1007 41007 |CLAMP 1
8 05-028-1008 41008 [HOLDER 1
9 05-028-1009 41009 [SCREW 1
10 05-028-1010 41010 [HANDLEBAR COVER 1 1
11 05-028-1011 10052 |TAPPING SCREW ST4.8X13 4
12 05-028-1012 41012 |[SCREW 1

25




STEERING HANDLE (OPEN HANDLEBARS)

FIG 10A

13 05-028-1013 10159 |BOLT M5X10 1
14 05-028-1014 41014 [SPRING NUT 4
15 05-028-1015 41015 |REAR-VIEW MIRROR LEFT 1
16 05-028-1016 41016 |REAR-VIEW MIRROR RIGHT 1
17 05-028-1017 41017 |BRAKE LEVER 2
18 05-028-1018 41018 |LEFT SWITCH ASSY 1
19 05-028-1019 41019 |RIGHT SWITCH ASSY 1
20 05-028-1020 41020 [HANDLEBAR COVER 2 1
REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-10A01 |41001a|HANDLE COMP 1
2 05-028-10A02 | 41002 [LEFT GRIP 1
3 05-028-10A03 | 41003 [RIGHT GRIP 1
4 05-028-10A04 | 41004 [GRIP END 2
5 05-028-10A05 | 41005 [THROTTLE 1 CABLE 1
6 05-028-10A06 | 41006 [THROTTLE 2 CABLE 1

26




7 05-028-10A07 | 41007 |CLAMP 1
8 05-028-10A08 | 41008 |HOLDER 1
9 05-028-10A09 | 41009 |SCREW 1
10 05-028-10A10 |41010a|HANDLER UP COVER 1
11 05-028-10A11 | 41011 |NUT M5 2
12 05-028-10A12 | 10180 |WASHER BASED BOLT M5X20 2
13 05-028-10A13 | 41013 |HANDLE DOWN COVER 1
14  |05-028-10A14 | 10179 [WASHER BASED BOLT M5X20 2
15 05-028-10A15 | 41015 |REAR-VIEW MIRROR LEFT 1
16 05-028-10A16 | 41016 |REAR-VIEW MIRROR RIGHT 1
17 05-028-10A17 | 41017 |BRAKE LEVER 2
18 05-028-10A18 |41018a|LEFT SWITCH ASSY(USA) 1
19 05-028-10A19 |[41019a|RIGHT SWITCH ASSY(USA) 1

27




FRONT WHEEL

8

i

FIG 11

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1  |05-028-1101 41101 |CAST WHEEL FRONT 1
2 |05-028-1102 41102 [COLLAR 1
3 [05-028-1103 10143 |BEARING 2
4 [05-028-1104 41104 |OIL SEAL 1
5 |05-028-1105 41105 |TIRE 1
6 |05-028-1106 41106 |VALVE RIM 1
7  |05-028-1107 41107 |GEAR UNIT ASSY 1
8 |05-028-1108 41108 |FRONT AXLE 1
9 |05-028-1109 41109 [COLLAR 1
10 [05-028-1110 10107 |NUT 14X1.5 1

28




REAR WHEEL

FIG 12

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-1201 41201 |CAST WHEEL REAR 1
2 05-028-1202 41202 |TIRE 1
3 05-028-1203 41203 |VALVE RIM 1
4 05-028-1204 41208 [BOLT M8 1

29




FRONT BRAKE MASTER CYLINDER

FIG 13

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-1301 41301 [HYDRAULIC BRAKE ASSY 1
2 05-028-1302 41302 [MASTER CYLINDER ASSY 1
3 05-028-1303 41303 |CYLINDER KIT MASTER 1
4 05-028-1304 41304 |DIAPHRAGM RESERVOIR 1
5 05-028-1305 41305 |CAR RESERVOIR 1
6 05-028-1306 41306 |[TAPPING SCREW 2
7 05-028-1307 41307 |BRACKET MASTER CYLINDER 1
8 05-028-1308 41308 [BOLT SOCKET HEAD 2
9 05-028-1309 41309 [HOSE BRAKE 1 1
10 05-028-1310 41310 [HOLDER BRAKE HOSE 2 1
11 05-028-1311 41311 [FLANGE BOLT 1
12 05-028-1312 41312 [BOLT 2

30




FRONT BRAKE CALIPER AND DISC

FIG 13 CONT

13 05-028-1313 41313 |WASHER 3
14 05-028-1314 41314 |LOCK WASHER 1
15 05-028-1315 41315 |FRONT BRAKE LEVER 1
16 05-028-1316 41316 |SPRING COMPRESSION 1
17 05-028-1317 41317 |BOLT 1
18 05-028-1318 41318 |SPRING 1
19 05-028-1319 41319 |BOLT 1
20 05-028-1320 10175 [NUT M6 1
REF. No.|PART NUMBER| CODE DESCRIPTION QTY
21 05-028-1321 41401 |BRAKE DISC FRONT 1
22 05-028-1322 41402 [BOLT 6
23 05-028-1323 41403 [CALIPER ASSY FRONT 1
24 05-028-1324 41404 |PISTON ASSY CALIPER 1
25 05-028-1325 41405 |CALIPER SEAL KIT 1
26 05-028-1326 41406 (BOOT 1 1

31




REAR BRAKE

FIG 15

27 |05-028-1327 | 41407 |BOOT 2 1
28 |05-028-1328 | 41408 |BRAKE PAD KIT 1
29 |05-028-1329 | 41409 |[SUPPORT PAD 2
30 |05-028-1330 | 41410 |SPRING ANTI RATTLE 1
31 |05-028-1331 | 41411 |BLEED SCREW KIT 1
32 |05-028-1332 | 41412 |[BOLT WASHER BASED 2
REF. No.|PART NUMBER| CODE | DESCRIPTION loTy]

32



1 05-028-1501 41501 |MASTER CYLINDER ASSY 1
2 05-028-1502 41502 |BOLT M10X1.5X20 2
3 05-028-1503 41503 |WASHER 10 3
4 05-028-1504 41504 \WASHER 1
5 05-028-1505 41505 |BOOT 1
6 05-028-1506 41506 |BRAKE HOSE ASSY 1
7 05-028-1507 41507 |BRAKE DISC REAR 1
8 05-028-1508 10157 (BOLT M6X25 1
9 05-028-1509 41509 |BRAKE HOSE HOLDER 1
10 05-028-1510 10104 (BOLT M10X1.25X30 3
11 05-028-1511 41511 |CALIPER ASSY REAR 1
12 05-028-1512 41512 |REAR BRAKE LEVER 1
13 05-028-1513 41513 |BOLT 3
14  [05-028-1514 41514 |HYDRAULIC BRAKE ASSY 1

33




LEG SHIELD (TALL WINDSHIELD) FIG 16 REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-1601 41601 |LEG SHIELD ASSY 1
2 05-028-1602 10177 |WASHER 6 1
3 05-028-1603 41603 |LEFT FRONT STORAGE COMP 1
4 05-028-1604 41604 [SUPPORT CLUMP 1 1
5 05-028-1605 41605 |RUBBER SPACER 4
6 05-028-1606 41606 |[BUSH 4
7 05-028-1607 10088 |WASHER BASED BOLT M5X20 3
8 05-028-1608 41608 |BRACKET 1
9 05-028-1609 10052 |TAPPING SCREW ST4.8X13 17
10 05-028-1610 41610 |GEMEL 2
11 05-028-1611 10147 |TAPPING SCREW ST4.2X13 3
12 05-028-1612 10004 |NUT M6 1
13 05-028-1613 40209 [SPRING NUT M4.8 2
14 05-028-1614 41614 [INNER PANEL 1
15 05-028-1615 41615 |SPRING 2
16 05-028-1616 41616 |SUPPORT STICK 1
17 05-028-1617 41617 |FRONT COVER TRIM PANEL - PAINTED 1
18 05-028-1618 41618 |FOAM SEAL 1
19 05-028-1619 41619 |LEFT COVER 1
20 05-028-1620 41620 |RIGHT COVER 1
21 05-028-1621 10163 |WASHER 5 2

34



22 05-028-1622 41622 |RIVET PIN

23 |05-028-1623 41623 [BUTTON ASSY

24  (05-028-1624 41624 |FRONT STORAGE COMP LOCK

25 05-028-1625 41625 |LATCH, RIGHT COVER

26 |05-028-1626 41626 |SUPPORT STICK

27 05-028-1627 41627 |SPEEDOMETER BRACKET

28 05-028-1628 40209 |SPRING NUT M4.8

O|lr|IN|kP|Fkr|[k]|R-

LEG SHIELD (TALL WINDSHIELD) FIG 16 CONT. REF. No.|PART NUMBER| CODE DESCRIPTION

29 05-028-1629 41729 |DAMPER, LOCATING

30 05-028-1630 41730 |[TALL WINDSCREEN

31 05-028-1631 41731 |[FRONT COVER - PAINTED

32 05-028-1632 41732 |AERATOR, TALL WINDSCREEN

33 05-028-1633 41733 |SUPPORT STICK

34 05-028-1634 41734 |SPRING NUT M6

35 05-028-1635 10004 |NUT M6

36 05-028-1636 41736 |RUBBER NUT

37 05-028-1637 41737 |RUBBER WASHER

38 05-028-1638 41737 |SCREW COVER, FRONT COVER TRIM PAN

39 05-028-1639 10088 |WASHER BASED BOLT M5X20

Q
olr|lolo|Nd|a|k|Rr|RNS
<

35



LEG SHIELD (SHORT WINDSHIELD)

FIG 16A

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-16A01 41601 |LEG SHIELD ASSY 1
2 05-028-16A02 10177 |WASHER 6 1
3 05-028-16A03 | 41603 [LEFT FRONT STORAGE COMP 1
4 05-028-16A04 | 41604 [SUPPORT CLUMP 1 1
5 05-028-16A05 | 41605 |[RUBBER SPACER 4
6 05-028-16A06 | 41606 (BUSH 4
7 05-028-16A07 10088 |WASHER BASED BOLT M6X20 3
8 05-028-16A08 | 41608 [BRACKET 1
9 05-028-16A09 10052 |TAPPING SCREW ST4.8X13 17

36




LEG SHIELD (SHORT WINDSHIELD)

30

FIG 16A CONT

10 05-028-16A10 | 41610 [GEMEL 2
11 05-028-16A11 10147 |TAPPING SCREW ST4.2X13 3
12 05-028-16A12 10004 |NUT M6 1
13 05-028-16A13 | 40209 [SPRING NUT M4.8 2
14 05-028-16A14 | 41614 [INNER PANEL 1
15 05-028-16A15 | 41615 [SPRING CLIP 2
16 05-028-16A16 | 41616 [SUPPORT STICK 1
17 05-028-16A17 | 41617 [FRONT COVER TRIM PANEL - PAINTED 1
18 05-028-16A18 | 41618 [FOAM SEAL 1
19 05-028-16A19 | 41619 [LEFT COVER 1
20 05-028-16A20 | 41620 |RIGHT COVER 1
21 05-028-16A21 | 41734 [SPRING NUT M6 4
22 05-028-16A22 | 41622 (RIVET PIN 1
23 05-028-16A23 | 41623 [BUTTON ASSY 1
24 05-028-16A24 | 41624 [FRONT STORAGE COMP LOCK 1
25 05-028-16A25 | 41625 [LATCH, RIGHT COVER 1
26 05-028-16A26 | 41737 [SUPPORT STICK 6
27 05-028-16A27 | 41627 |[SPEEDOMETER BRACKET 1
REF. No.|PART NUMBER] CODE DESCRIPTION QTY
28 05-028-16A28 | 40209 [SPRING NUT M4.8 9
29 05-028-16A29 41729 |DAMPER, LOCATING 2
30 05-028-16A30 | 41730 [SHORT WINDSCREEN 1

37




31 05-028-16A31 | 41731 |FRONT COVER - PAINTED 1
32 05-028-16A32 | 41736 |RUBBER NUT 6
33 05-028-16A33 | 10088 |WASHER BASED BOLT M5X20 6
34 [05-028-16A34 | 41737 |SCREW COVER, FRONT COVER TRIM PAN 1

38




FLOORBOARD

FIG 18

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-1801 41801 |MAIN STAND 1
2 05-028-1802 41802 [MAIN STAND STOPPER 1
3 05-028-1803 41803 [SHAFT B 1
4 05-028-1804 10166 |CIRCLIP 4 1
5 05-028-1805 41805 [SPRING 1 1

05-028-1805A | 41805a|SPRING 2 1
6 05-028-1806 41806 [SHAFT A 1
7 05-028-1807 10167 |CIRCLIP 1
8 05-028-1808 41808 [SIDE STAND 1
9 05-028-1809 41809 [SIDE STAND STOPPER 1
10 05-028-1810 41810 [SPRING 3 1

05-028-1810A |41810a|SPRING 4 1
11 05-028-1811 41811 [BOLT M10X1.25X32 1
12 05-028-1812 41812 [NUT M10X1.25 1
13 05-028-1813 41813 [FOOTPLATE 1
14 05-028-1814 10052 |TAPPING SCREW ST4.8X13 2
15 05-028-1815 40209 [SPRING NUT 26
16 05-028-1816 10052 |TAPPING SCREW ST4.8X13 4
17 05-028-1817 10052 |TAPPING SCREW ST4.8X13 2
18 05-028-1818 41818 [SMALL SIDE COVER 1
19 05-028-1819 41819 [REAR FOOTREST COVER 1
20 05-028-1820 41820 [FUEL TANK COVER 1
21 05-028-1821 41821 [FUEL TANK COVER LOCK 1
22 05-028-1822 10052 |TAPPING SCREW ST4.2X13 2

39




o=

FLOORBOARD

FIG 18 CONT

23 05-028-1823 41823 |GEMEL ASSY 1
24 05-028-1824 10077 [TAPPING SCREW ST4.2X9.5 2
25 05-028-1825 10052 [TAPPING SCREW ST4.8X13 2
26 05-028-1826 41826 |FOOTREST COVER, LH 1
REF. No.|PART NUMBER| CODE DESCRIPTION TY|
27 05-028-1827 10088 [BOLT M6X20 4
28 05-028-1828 41928 |FUSE BOX COVER 1
29 05-028-1829 41929 |[FOAM PAD 1 1
30 05-028-1830 41930 |FOAM PAD 2 1
31 05-028-1831 | 41931 [FOOTREST COVER, RH 1

40




METER

14

FIG 20

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-2001 42001 [INSTRUMENT CLUSTER 1
2 05-028-2002 42002 |GUAGE FACE 1
3 05-028-2003 42003 [DIGITAL CLOCK ASSY 1
4 05-028-2004 42004 |[LENS, GUAGES 1
5 05-028-2005 42005 |[COVER, METER PANEL 1
6 05-028-2006 42006 |CASE, UNDER 1
7 05-028-2007 42007 [LACK 1
8 05-028-2008 42008 |WIRING HARNESS, INSTRUMENT CLUSTE| 1
9 05-028-2009 42009 |BULB 5
10 05-028-2010 42010 [BOLT 1
11 05-028-2011 42011 [SCREW 10
12 05-028-2012 10066 |TAPPING SCREW ST4.2X12 2

41




FLASHER LIGHT

FIG 21

13 05-028-2013 42013 |SCREW 5
14  (05-028-2014 42014 |SPEEDOMETER CABLE ASSY 1
15 05-028-2015 42015 |BULB 2
REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-2101 42101 [LEFT FRONT TURN INDICATOR, ASSY 1
2 05-028-2102 42102 |LEFT LAMPSHADE 1
3 05-028-2103 42103 |BULB 12V10W 1
4 05-028-2104 42104 [LEFT LAMP HOLDER 1
S 05-028-2105 42105 |[RIGHT FRONT TURN INDICATOR, ASSY 1
6 05-028-2106 42106 |RIGHT LAMPSHADE 1

42




HEADLIGHT

FIG 22

7 [05-028-2107 | 42107 [BULB 12V10W 1

8 |05-028-2108 | 42108 |RIGHT LAMP HOLDER 1

9 |05-028-2109 | 10052 [TAPPING SCREW ST4.8X13 2
REF. No.|PART NUMBER| CODE | DESCRIPTION loTy]

43



1 05-028-2201 42201 |IREGULATOR 2
2 05-028-2202 42202 |SPRING 2
3 05-028-2203 42203 |SCREW M3X10 2
4 05-028-2204 42204 |RUBBER COVER 2
5 05-028-2205 42205 |LEFT REFLECTOR 1
6 05-028-2206 42206 |LAMP HOLDER 1
7 05-028-2207 42207 [TAPPING SCREW ST4X25 6
8 05-028-2208 42208 |RIGHT REFLECTOR 1
9 05-028-2209 42209 |LAMP COVER 1
10 05-028-2210 42210 |CLIP 1
11 05-028-2211 42211 |REFLECTOR 1
12 05-028-2212 42212 [LENS 1
13 05-028-2213 42213 |BULB 12V 35W/35W 2
14 05-028-2214 42214 |WIRING HARNESS 1 1
15 05-028-2215 42215 |BULB 12Vv3W 1
16 05-028-2216 42216 |WIRING HARNESS 2 1
17 05-028-2217 42217 |HEADLIGHT, ASSY 1
18 05-028-2218 10088 |WASHER BASED BOLT M6X20 4
19 05-028-2219 10052 |TAPPING SCREW ST4.8X13 2

44




TAILLIGHT FIG 23 REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-2301 42301 [LENS1 1
2 05-028-2302 42302 [LENS2 2
3 05-028-2303 42303 |LENS3 2
4 05-028-2304 42304 [VIEWFINDER 1
5 05-028-2305 42305 (BULB 12V 10W 2
6 05-028-2306 42306 (BILB 12V 21W/5W 2
7 05-028-2307 42307 (BULB 12V 3W 1
8 05-028-2308 42308 [CORD ASSY 1
9 05-028-2309 42309 [TAILLIGHT UNIT ASSY 1
10 05-028-2310 10052 |TAPPING SCREW ST4.8X13 4
11 05-028-2311 42311 (BOLT M6X16 2

45



ELECTRICAL1

FIG 24

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-2401 42401 |BATTERY 1
2 05-028-2402 42402 |ELECTRIC CABLE1 1
3 05-028-2403 42403 |ELECTRIC CABLE2 1
4 05-028-2404 42404 [STARTER RELAY 1
5 05-028-2405 42405 |[SPARE FUSE 20A 1
6 05-028-2406 42406 |STARTER RELAY SHEATH 1
7 05-028-2407 42407 |RECTIFIER 1
8 05-028-2408 10110 |BOLT M6X20 2
9 05-028-2409 42409 |[PROTECT RELAY 1
10 05-028-2410A |[42410A[MAIN WIRING HARNESS 1
11 05-028-2411 42411 |PROTECTOR 2
12 05-028-2412 42412 |PROTECTOR SHEATH 2
13 05-028-2413 42413 |FUSE 3A 3
14 05-028-2414 42414 |FUSE 15A 2
15 05-028-2415 42415 |REAR LUGGAGE SWITCH 1

46




17

ELECTRICAL2

FIG 25

16 05-028-2416 10160 [SCREW M3X8

17 05-028-2417 42417 |CLAMP 1

18 05-028-2418 42418 |CLAMP 2 2
19 05-028-2419 42419 |IGNITION SWITCH / LOCK SET ASSY 1
20 05-028-2420 42420 |IGNITION SWITCH BEZEL 1
21 05-028-2421 42421 |SCREW 2
22 05-028-2422 42422 |KICK STAND KILL SWITCH 1
23 05-028-2423 10161 [SCREW M5X14 2

REF. No.|PART NUMBER| CODE DESCRIPTION QTY

1 05-028-2501 22001 |IGNITOR UNIT ASSY (CDI) 1
2 05-028-2502 10150 |BOLT M6X16 2
3 05-028-2503 42503 |[SPARK PLUG CAP ASSY 1
4 05-028-2504 42504 |THERMO UNIT 1
5 05-028-2505 22012 [IGNITION COIL ASSY 1
6 05-028-2506 10127 |BOLT M6X20 2
7 05-028-2507 10178 |WASHERG 2
8 05-028-2508 42508 |HORN 2
9 05-028-2509 42509 |RESISTOR 5W 140HM 1

47




10 05-028-2510 10140 (BOLT M6X12 3
11 05-028-2511 42511 |FLASHER RELAY ASSY 1
12 05-028-2512 42512 |FLASHER RELAY SHEATH 1
13 05-028-2513 42513 |FUEL METER SENDER UNIT ASSY 1
14  [05-028-2514 42514 |FUEL METER SENDER UNIT COVER 1
15 05-028-2515 42515 |FUEL METER SENDER UNIT OILSEAL 1
16 05-028-2516 10088 (BOLT 4
17 05-028-2517 42517 |ELECTRIC FUEL PUMP 1
18 05-028-2518 42518 |ELECTRIC FUEL PUMP SHEATH 1
19 05-028-2519 42519 |FREEZE PROOF DEVICE 1

48




ACCESSORIES

REF. No.|PART NUMBER| CODE DESCRIPTION QTY
1 05-028-4401 40828A|ARMGUARD 1
2 05-028-4402 10168 |WASHER 8 4
3 05-028-4403 40929 |BOLT M8X25 6
4 05-028-4404 40930 |PLUG 8
5 05-028-4405 40945 [REAR FRAME 1
6 05-028-4406 10211 |BOLT M8X25 4

49



